EZ ¥ K1t ;88 Engine and Carburator

F H = X B W E R HE BN
NO Code name Chinese Description Qty| ¥ $

1 01010002 REHL (170-B2) Engine 1 307.00
2 01030012 fhih s (170-A) Carburator 1 20.00
3 09060025 Ja R Rear mirror 1 9.00

BHEMFE SR (—) Crankcase Assy

Parand

o1



F H = XX E R E R HE B4y
NO Code name Chinese Description Q'ty $
1 | 2.20.05.09.02000 A Fa AR R.Crankcase Assembly 1 14. 00
2 | 2.20.04. 66. 07000 T AR A R L.Crankcase Assembly 1 30. 00
3 | 1.20.07.32. 12000 WHAREEL Breather Pipe Joint 1 1.50
4 1.00.01.6204 | #l7#6204 (1.00.01. 62 Bearing 6204 1 4. 00
5 1.00.01.6203 | #li7#6203 (1.00.01. 62 Bearing 6203 1 2. 50
6 1.00.01.6202 | #li7#6202 (1.00.01. 62 Bearing 6202 1 2. 50
7 | 1.05.01.09.0612 HEARM6 X 12 Bolt M6x12 1 0.30
8 | 1.20.20.20. 17000 R JE6 Washer 6 1 1. 00
9 | 1.20.20.01.08000 | % A\FdH20X32X6 Oil-Seal 20x32x6 1 2. 50
10 | 1. 20. 04.01. 13000 | Hh%hyh$EF19.8X30X5 Oil-Seal 19.8x30x5 1 2. 00
11| 1.20.04.01. 03000 SEH 12X 18x1 Gasket 12x18x1 1 1.00
12| 1.20. 04. 01. 14000 | BUHIZEFEMI12X1.5X 14 Bolt M12x1.5x14 1 0. 50
13| 1.20.04.01. 09000 R EE Front Shock Absorber Sheath 5 2.00
14 | 1. 20. 04. 65. 15000 ot E42 Bush 42 2 2.00
15 | 1. 20. 04. 65. 16000 #E50 Bush 50 1 2. 00
16 | 1.20.13.01.01000 li] 5 47 AT IR T Screw 1 1.00
17 | 1.20. 13. 01. 02000 O FEl16 X 1.5 O-Ring 16x1.5 1 0. 50
18| 1.20. 13.01. 05000 EOAL o Tension Rod 1 3. 00
19 | 1.20. 13. 32. 04000 NS Timing Chain 1 4. 00

pEmFE S A (=) Crankcase Assy

Parand




F H = L= KX E HE B4

NO Code name Chinese Description Qty $

20 | 1.20. 13. 01. 06000 =B ST Chain Guide 1 3. 00
21 | 1.20.04. 06. 04000 |  XLHZ4:M8 X 209 Stud bolt M8x209 2 2. 50
22| 1.20.05.06.01000 | XL#ZFEM8X 201 Stud bolt M8x201 2 2. 50
23 | 1.20. 04. 01. 05000 A F AR Gasket 1 1.50
24 | 1.20.04. 01. 01000 ENLE g8 X 14 Locating Bush 28x14 2 0.50
25| 1.05.01.09. 0622 BZFE M6 X 22 Bolt M6x22 2 0. 50
26 | 1.20.13.01.07000 JEEERS Chain Adjuster 1 5. 00
27 | 1.20.13. 01. 03000 [ B 7 4R Gasket 1 0.50
28 | 1.20. 13.01. 08000 Jii SKMRET Screw 1 0. 20
29 | 1.20.13. 01. 09000 OJEFE9. 5%1. 5 O-Ring 9.5*1.5 1 0.30
30 | 1.05.01.09. 0650 B2 M6 X 50 Bolt M6x50 2 0. 50
31| 1.20.04. 65. 12000 AR Gearcase Breather Pipe 1 1.50
32| 1.20. 04. 65. 17000 K411, 5 Clamp 11.5 1 0. 50
33| 2.20.05.67.99000 A FE AR S R R.Crankcase Assembly 1 20. 40
34 | 2.20.04. 66. 99000 e R S L.Crankcase Assembly 1 39. 50

TiRFE S A (—) Gearcase Assy

Parand

= 3




F H = &R KX E M = B4
NO Code name Chinese Description Qty $
1 | 2.20.20.65.01000 AR AH HE Gearcase cover 1 14. 58
2 | 1.20. 20. 65. 08000 ARG Gearcase Gasket 1 2.00
3 | 1.20.01.01.01000 ENE Locating Bush 2 0.50
4 1.00. 01. 6302 K 6302 Bearing 6302 1 3. 50
5 | 1.20.20.65. 10000 RIS FS il 2H Reverse Gear Shaft Assy 1 16. 67
6 | 1.20.20.65. 14000 G P E) Oil Seal of Output Shaft 1 3.00
7 1. 00. 01. 4905 VR4l 7K RNA4905 Needle Bearing RNA4905 1 2.50
8 | 1.20. 20. 65. 03000 o ) Output Shaft 1 16. 67
9 | 1.05.06.02.2000 i FH 4 P8l 20 Check Ring 20 1 0.50
10| 1.00.01. 6204 K 6204 Bearing 6204 2 4.00
11 | 1. 20. 20. 65. 02000 745 o 6 iy N il Input Shaft 1 12. 50
12 | 1.20. 20. 65. 18000 AR R4 20 4 Shift Drum Assy 1 16. 67
13 | 1.20. 20. 65. 19000 AR e Oil Seal 1 2.00
14 | 1.20. 20. 65. 11000 Y Shift Fork 1 5. 00
15 | 1.20. 20. 65. 21000 & Shift Rail 1 2. 50
16 | 1. 20.04. 65. 18000 SRR Hollow Bolt 1 0. 50
17 | 1.20. 04. 65. 19000 HPE14x22X 1 Washer 14x22x1 1 0.50
18 | 1. 20. 04. 65. 20000 PR A7 i 55 Limit Spring 1 0. 50
19 | 1. 20. 04. 65. 21000 MER13/32 Steel Ball 1 0.50

N

TR E S (Z) Gearbox Cover Assy

Parand

4




F H = &R KX E M HE B4
NO Code name Chinese Description Qty $
20 | 1. 20. 20. 65. 16000 A2 i e il Seal of Shift Shaft 1 2.00
21 | 1.20.20.65. 17000 ek it 45 A Shift Shaft Assy 1 6. 00
22 | 1.20. 20. 65. 20000 OJ[El10x2.5 O-Ring 10x2.5 1 0.50
23 | 1. 20. 20. 65. 09000 A ] 15 % dh 28, Intermediate Gear Shaft 1 28. 30
24 | 1.20. 04. 65. 23000 HPE 15X 19X 1 Washer 15x19x1 1 0. 50
25 | 1.05.01.09. 0640 BZ M6 X 40 Bolt M6x40 10 0. 50
26 | 1.20. 32. 65. 08000 RUAT AL A 4H A Gear Sensor Module 1 5.50
27 | 1.05.01.09.0612 BEAEME X 12 Bolt M6x12 1 0. 50
28 | 1.05.01.08. 0622 BE M6 X 22 Bolt M6x22 1 0. 50
29

30

31

32

33

34| 1.05.06.01.5200 FLH 4k 52 Check Ring 52 1 0.50
35| 1.05. 06.02. 2500 HhH 4 P8 25 Check Ring 25 1 0. 50
36 | 1.20. 04. 65. 22000 HPE25X 33X 1 Washer 25x33x1 1 1. 00
37 | 1.00.01. 6205-2RS A& 6205-2RS Bearing 6205-2RS 1 5. 00
38 | 1.20.04. 01. 14000 | BGHIZFEMI12X 1. 5X 14 Bolt M12x1.5x14 1 0. 50
39 | 1.20.04. 01. 03000 P 12X 18x1 Gasket 12x18x1 1 0. 50
40 | 1.20.04.01. 09000 B EE Front Shock Absorber 2 2.00

A EERRL Left Cover Assy
10 7




& 4
o~ /f yo
' / - 1_; - / v 4
/ Sre=r ///; 2
. Y4 \ f “ f« ¢ ‘k BN
{ \ | \_§ 5 | \ -
7 Ve Ny 4 - | | -
0 -*;\.\7' « (~
z Tu«;-‘. [4 -
. \ 4. ~
L
12 3 )
FF " = o B FR X AWM "= By
NO Code name Chinese Description Qty $
1
2
3
4 | 1.05.01.09. 0640 BEFEMG6 X 40 Bolt M6x40 8 0.50
5 | 2.20.06.65.01001 Pk Left Cover 1 18. 75
6 | 1.20.06.01.07000 s Left Cover Gasket 1 2.00
7 | 1.20.04.01.01000 ENIE 98X 14 Locating Bush 28x14 2 0.50
8
9 1.05.02.03.4208 H 24T ST4.2%8 Tapping Screw ST4.2x8 4 0.50
10 | 1.20. 06. 01. 03000 B SR Breather Guide Plate 1 1. 00
11| 1.00.01. 6200-2RS B 7K 6200-2RS Bearing 6200-2RS 1 2.50
12 | 1. 20.06.01. 10001 W X 1 25 Cover of Exhaust Opening 1 1. 00

AR E S Right Cover Assy




F H = XX F R EE-R HE B4
NO Code name Chinese Description Qty $
1 | 2.20.07.01.01000 A Right Cover 1 10. 80
2 | 1.20.07.01.06000 A ma Right Cover Gasket 1 1. 00
3 | 1.20.04.01.13000 | fh%hihi$19.8 X30X5 Oil Seal 19.8x30x5 1 2.00
4 | 1.20.04.01. 01000 ENLE d8X 14 Locating Bush 8x14 2 0. 50
5 | 1.20.07.01. 09000 JEI Oil-Filter Screen 1 0. 50
6 | 1.20.07.01. 03000 T Y ] 5 Oil-Filter Screen Spring 1 0. 50
7 | 1.20.07.01. 04000 OJFF30.5X 3 O-Ring 30.5x3 1 0. 50
8 | 1.20.07.01. 02000 JEH X B Oil-Filter Screen Nut 1 0. 50
9 | 1.05.01.09.0632 2R M6 X 32 Bolt M6x32 1 0. 50
10 | 1.05.01.09. 0695 2R M6 X 95 Bolt M6x95 4 0. 50
11 | 1. 05.01.09. 06100 2K M6 X 100 Bolt M6x100 1 1.00
12 | 1. 05.01.09. 06110 BE M6 X 110 Bolt M6x110 2 1.00
13 | 1.20.07.01. 08000 il ) 28R Trigger Line Card 1 0. 50
14| 1.20.07.01. 05000 DIRGEN Oil Level Gauge 1 1. 00
15 | 1.20.07.01. 07000 OJF K18 X3 O-Ring 18x3 1 0. 50
16 | 1.05.01.09. 0635 B MG X 35 Bolt 1 0. 50
17 | 2.20.07.01.99000 A7 i e Right Cover Assy 1 12.90

SEI{RZE/ Cylinder Body Assy

}




F H = = R X AW = B
NO Code name Chinese Description Qty $
1 | 1.20.02.09. 03000 AR Cylinder Block 1 15. 00
2 | 1.20.02.09.01000 AL Cylinder Block Gasket 1 0. 50
3 | 1.20.01.01.01000 ENE 10X 16 Locating Bush ¢10x16 2 0.50

SEISLEK Cylinder Head Assy




£
ooy
‘;'7‘ St |
LA . ¥ }‘\‘
g At
* e i
8
F H = B X &M ® X HZ W HE BN
NO Code name Chinese Description Qty| ¥ $
1 | 2.20.01.09. 13000 | THERHAAE RO Cylinder Head 1 20. 00
2 | 1.05.01.09. 06100 24 M6 X 100 Bolt M6x100 2 1. 00
3 | 1.20.01.01. 01000 ENE ¢ 10X 16 Locating Bush ¢p10x16 4 0. 50
4 | 1.20.01.09. 15000 AL Cylinder Head Gasket 1 0. 50
5 | 1.20.01.01. 16010 HAE R Pipe Clamp 1 1. 00
6 | 1.05.02.01.0425 B24TM4 X 25 Screw M4x25 1 0. 50
7 | 1.05.04.02. 0600 2 RFM6 Nut M6 2 0. 50
8 | 1.20.01.01. 16000 R SR Intake-Tube Assy 1 6. 67
9 | 1.00.14. 265180 OJF6l26.5< 1.8 O-Ring 26.5x1.8 1 1. 00
10 | 1.20.01.01. 12000 A3 25 BE TR Thermal Baffle 1 1. 00
11 | 1.20.01.01. 11000 (BR#RD 4R Base Plate 1 0. 50
12 1.20. 01. 06. 06000 A Inlet Valve 1 5. 00
13 1.20.01.01. 14000 SRR ES) Valve Oil Seal 2 1.00
14 | 1.20.01.01. 10000 SINED 3N Gasket 2 0. 50
15| 1.20.01. 06. 09000 SARES Outer Valve Spring 2 2. 50
16 | 1.20.01.06. 08000 SRS Inner Valve Spring 2 1. 50
17 | 1.20.01. 01. 05000 AT A Valve Spring Retainer 2 0. 50
18| 1.20.01.01. 07000 AR Valve Cotter 4 0. 50
19| 1.20.01.01. 17000 KAE2E Spark Plug 1 4. 00
20 | 1.20.12. 01. 05000 1EF B Stop Plate 1 1.00
21| 1.20.12. 01. 04020 ik gn: Adjusting Nut 2
22| 1.20.12. 01. 04030 W LR Adjusting Screw 2 5.53
23 | 1.20.12. 06. 04010 KD R Rocker Arm 2
SHEILE/ (Z) Cylinder Head Assy
®
. .
» O . b
1 “ 1:' : q Q_ > ’
. ’ - &
. 7 \s\ . »
- Py 15 . 1.
: . 12




1."“-. o i f%-'-:': 6 £

o o At

A% x‘ v A , 10 :

* By ACA
:
F H = XX &R B X Z M = B4

NO Code name Chinese Description Qty| ¥ $
24 | 1.20. 12. 06. 03000 R Rl Inlet Rocker Arm Shaft Assy | 1 1. 50
25| 1.20. 11. 06. 01000 P R R Camshaft Assy 1 9.16
26 | 1.20.12.06. 02000 HESPE B 3 Inlet Rocker Arm Shaft 1 1.50
27 | 1.20.01. 06. 04000 HAT Exhaust Valve 1 6. 50
28 | 1.05. 04. 02. 0800 2 BEMS Nut M8 4 0.67
29 | 1.20. 04.01. 06000 H[E8 Washer 8 4 0. 50
30 | 2.20.12.06. 01000 P G AR Camshaft Retainer 1 6. 67
31| 1.20.01.01. 03000 XL IR FEM6x63 Stud Bolt M6x63 2 0. 50
32 | 1.20.01. 08. 02000 XL IR FEMBx32 Stud Bolt M8x32 2 0. 50
33 | 1. 20. 12. 06. 04000 AITREE Valve Rocker 2 4. 00
34 | 2.20. 12. 06. 99000 )25y Camshaft Retainer Assy 1 17.50
35 2.20.01.67. 99000 AR Sk K Cylinder Head Assy 1 26. 30
36 | 1.05.06.01. 3500 FLH$ B 35 Check Ring 1 0. 50
37 | 1.20. 11. 32. 02000 1E B B Fe Timing Sprocket 1 3. 00
38| 1.05.01.08.0512 BEFEM5 X 12 Bolt M5x12 2 0. 50

SHIkF 2K Cylinder Head Cover Assy




F H = B X &M ® X HZ W HE BN
NO Code name Chinese Description Qty $
1 | 2.20.03.06.01000 Sk T Cylinder Head Cover 1 6. 67
2 | 1.20.03.06. 03000 AL 75 2 P Seal Ring of Cylinder Head Cover, 1 3. 00
3 | 1.20.03.01. 02008 il Cover Slip 1 1. 00
4 | 1.20.03.32. 30000 o R A Bolt 2 1.50
5 | 1.20.03.01. 05010 B Pipe Clamp 1 0. 50
6 | 1.20.03.01. 05000 BAENA Breather Pipe Assy 1 2. 00
7 | 1.20.03.01. 05020 B Pipe Clamp 1 1. 00
8 | 1.20.03.01. 04000 B Pipe Joint Assy 1 0. 50
9 | 1.05.02.03. 4208 HURE]ST4.2X 8 Tapping Screw ST4.2x8 4 0. 50
10 | 1.20. 03. 32. 31000 Ao Ji 2 Rubber Gasket 2 0. 50
11 | 2.20.03.06. 99000 ALk 5 A K Cylinder Head Cover Assy 1 6. 75

BhAMIEIF2AHE . 7EZELRH Connecting Rod of Crank—shaft Assy




F H = B X &M ® X HZ W HE BN
NO Code name Chinese Description Q'ty $
1 | 1.20.09. 65. 01000 i AT Connecting Rod of Crank-shaft | 1 28. 67
2 | 1.20.09.01.01010 - [5] Ba Woodruff Key 1 0.50
3 | 1.20.10.08. 01000 5% Piston 1 6. 00
4 | 1.20.10. 01. 04000 Sl Clamp Spring 2 0. 50
5 A H & (EE ) Oil Ring
6 | 1.20.10.08.02000 B EAH Piston Ring 1 1 7.50
7 B—ESH Piston Ring 2
8 | 1.20.10. 08. 03000 TG ZE 4 Piston Pin 1 1.00

FEhEE 2K Starting Motor Assy




) N
4 3 k. (6"" \._
10 i A% 6
~h \Jo
3 "Q il 2
W\ Y
FF H = B X E R R X BW HeE BN
NO Code name Chinese Description Q'ty $
1 | 1.20.18.01.01000 LBl AL K Starter Motor Assy 1 15. 80
2 | 1.05.01.09. 0616 I2HEM6 X 16 Bolt M6x16 2 0. 50
3 | 1.20.18.01. 02000 WA G il Gear Shaft 1 1. 00
4 | 1.20.18.01. 03000 o e Transition Gear 1 6. 00
5 | 1.20.09.01.01010 o [ Woodruff Key 1 0. 50
6 | 1.20.19.08.01020 e B A LA Overrunning Coupler Assy 1
7 | 1.20.19.01. 01040 e K Needle Bearing 1 14.58
8 | 1.20.19.03.01030 MEhi e & Driven Gear Assy 1
9 | 1.20.19.01. 03000 EAYa Gasket 1 0. 50
10 | 1.20.19.01. 02000 | 4H'ZW2BFSM22 X 1/ Locknut SM22x1 (L.) 1 0. 50
11 | 1.20.19. 08. 01000 B A A Overrunning Coupler 1 14. 58

F. M FIERK Driving and Driven Pulley Assy




.I\ 7
(‘\ J:Q,\ <
Y2
Zrag N
AL

F H = B X B W R H W HE BN
NO Code name Chinese Description Q'ty $

1 152019000 ViTE = % 47 743-20-30 Tooth Belt 1 10. 40
2 | 1.20.21.01. 01000 F 3 5 A R K Driving Pulley Assy 1 10. 40
3 | 1.20.21.01.01060 B Piece 3

4 ] 1.20.21.01.01050 Hazhik2 Drag Flange 1

5 | 1.20.21.01.01040 2R Right Capstan Assy 6

6 | 1.20.21.01.01030 HEIRHAE Right Capstan Assy 1 11. 60
7 | 1.20.21.01.01020 W& Bush 1

8 | 1.20.21.01.01010 IX ) 5 v el i Driving Belt Fan 1

9 | 1.20.17.65. 03001 1 E[12.5%25%7 Washer 12.5x25x7 1

10 | 1.05.04.10. 1213 | #EEM12X1.25 H=10 Nut M12x1.25 H=10 1 0. 50
11 | 1.20.22.01. 01000 M B 7 S Follower Pulley Assy 1 25. 00
25| 1.05.05.04. 1200 8 12.3x29%2.5 Washer 12.3x29x2.5 1 0. 50
26 | 1.05.04.10.1212 | #2EM12X1.25 H=8 Nut M12x1.25 H=8 1 0. 50

AR HLERF . HUHRERH Magneto and 0il pump

u,| B

13

;;" | Lo~ / "
l"] L '! }[Iag\}wﬂ;

~ .

%14 0T




F #t = B X # R R X AW H= LN
NO Code name Chinese Description Q'ty $
1 | 1.05.01.09.0618 |75 2 HIZEKM6X 18 Hexagon Bolt M6x18 4 0.50
2 | 1.20.24. 01. 06000 K A Fan Assy 1 2.00
3 | 1.05.04.10.1213 | #&HM12X1.25 H=10 Nut M6 M12x1.25 H=10 1 0. 50
4 | 1.05.05.04.1201 “F#12-14HV Flat Gasket 12-14HV 1 0.50
5 | 1.20.16.01.01022 | &% (HWI11ZD Rotor Assy (DC 11) 1 7.50
6 | 1.05.01.09.0620 |7k M IEA2EM6 X 20 Hexagon Bolt M6x20 2 0. 50
7 | 1.05.01.08.0512 7N FAIEFEMB X 12 Hexagon Bolt M5x12 2 0.50
8 | 1.20.14. 01. 03000 LM IR A& Oil Pump Assy 1 4. 00
9 | 1.05.01.09. 0625 12 M6 X 25 Bolt M6x25 2 0. 50
10 | 1.20. 14.01. 01000 R Oil Pump Sprocket Wheel 1 2. 00
11| 1.05.04. 02. 0600 12 EEM6 Nut M6 1 0. 50
12| 1.20. 14. 01. 04000 B S S Oil Pump Chain 1 2. 50
13| 1.20. 14. 01. 02000 B U T Sprocket Wheel End Cap 1 2.00
14| 1.05.01.09.0612 BEFEM6 X 12 Bolt M6x12 2 0. 50
15| 1.20.16.01. 01012 | & FAHM4 (EHR1140D Stator Assy (DC 11) 1 14. 58
16 | 1.20.16.01.01002 | BEHEHLERL (B2 Magnetor Assy (DC 11) 1 20. 83

S5 X = Fan Cover Assy

5% 15 11




)\

1
.3
i~

— — 2
F H = B X &M B X H W nE BN
NO Code name Chinese Description Qty| ¥ $
1 | 1.20.24.03.03000 K 28 Fan cover 1 2. 00
2 | 1.20.24. 01. 03020 iRk Blanking Cap 1 1. 00
3 | 1.20.24. 01. 04000 HL 204 R Cable Clamp 1 0.17
4 | 1.05.01.09. 0625 WEAEM6 X 25 Bolt M6x25 3 0. 50
5 | 1.20.24.01. 03010 AEGE Cooling Duct 1 1. 00
6 | 1.05.02.15.4816 | HIWAETST4. 8 X 16-F—-| Tapping Screw ST4.8x16-F-H | 5 0.50
7 | 1.20.24.06. 01020 S A Upper Fan Cover Assy 1 2. 00
8 | 1.20.24.01.01040 SRS Cable Clamp 1 1.00
9 | 1.20.24.01.01030 B Rubber Cover 1 0. 50
10 | 1. 20.24.01. 01010 B R Upper Rubber Mat 1 1. 00
11| 1.20.24.01. 02020 ey s Lower Rubber Mat 1 1. 00
12 | 1. 20. 24. 06. 02000 FEXNEHAE Lower Fan Cover Assy 1 2. 00
13| 1. 20. 24. 01. 05000 I Tubing Clamp 1 1. 00

ZEZR/Z 50K Frame and accessories

o & T I
1 E" J&




N

F H = X &R IR nE B4
NO Code name Chinese Description Q'ty $
1 0201-200GKV-N = Frame 1 200.00
2 02011055 za e Top Roof(Middle) 1 30.00
3 02010775 HI4P AL Front guard 1 28.00
4 02011059 2R HT A2 Front frame L. 1 17.50
5 02011060 WZEHT A Front frame R. 1 17.50
6 02010769 BFL Handrail L. 1 10.00
7 02010770 BFhL Handrail R. 1 10.00
8 02010758 Ja AL Rear guard 1 30.00
9 02011058 BENT [ e 42 Top Light bracket 1 10.00
10 02010801 A ZE AR ZH A Brake Pedal assy 1 12.50
11 02010802 VRIS AR 2H A Accelerator Pedal assy 1 9.00
12 02010776 ISR Hood Rack 1 10.00
13 02011056 WIZE 5 2 Rear frame L. 1 20.00
14 02011057 WZE G4 Rear frame R. 1 20.00
15 02010744 NiE RS Fuel tank clamp (Small) 1 2.50
16 02010743 AR R K Fuel tank clamp (Big) 1 3.50
17 02030164 R CGEHD) Direction Column 1 10.00
18 02010928 % RE28 Spare Wheel Carrier 1 9.50
19 02011270 Ja P 2 Rear net cover 1 10.00

Z 2844 Frame accessories

817 0




d H = F X &M E HE BN
NO Code name Chinese Description Qty| ¥ $
1 02011279 JaFE2E Rear Axle Bracket Assy 1 100.00
2 02010756 JH 7B AR A Muffler Bracket 1 5.00
3 02010771 U S & Mounting bracket for right seat | 1 3.50
4 02011273 e AN Upper Rocker Arm(Left) 1 20.00
5 02011274 BN Upper Rocker Arm(Right) 1 20.00
6 02011275 NERE AL Lower Rocker Arm(Left) 1 20.00
7 02011276 NEREHAS Lower Rocker Arm(Right) 1 20.00
8 02010759 e R Handlebar support 1 7. 00
9 02010760 THE Handlebar 5. 00
10 02010739 PR S 2R Footrest support 1 12. 00
11 02010757 ALK JE SR Rear support of Seat 1 13. 50
12 05020009 AR B Seat Slide Rail 145 11.60
13 02010740 TRYTFAR CERIFFALE Shifting Hand Shank 1 6. 50
14 02010746 A T[] E AR Adjust fixed plate 1 8.00
15 02010749 Haphin e Shift rocker arm 1 2.00
16 02010747 WA (BRSO Control rod 1 5. 00
17 02010745 Hbtihr 26 8 7E AR Fixed plate for Shift cable 1 2.00
18 07990003 ZE A B & 30% ¢ 10%35 Bushing 30*10*35 2 1.70
19 12060023 A1 Bk kM4 Ball M14 2 5.00

JHFE. BEsS. EMl Fuel Tank,

Shock

*t 5

X &R

R X & R

=S

Code name

Chinese

Description

Qty

%18 1T




1 02030269 J7 IaNlL Redirector 1 31.70
2 07010120 B E Front Shock 2 14.17
3 07010077 JGiE Rear Shock 2 15.00
4 02030266 iIEEA B D) Front Steering Angle L. 1 22.50
5 02030267 B ChD Front Steering Angle R. 1 22.50
6 02011278 J7 MHLEAR Redirector Fixed Plate 2 1.50
7 04990006 FH 8 Hand Brake 1 8.50
8 05030049 THAH Fuel tank 1 33.00
9 05050010 KRR S Cover of fuel tank 1 3.00
10 10060014 AT R Fuel tank switch 1 4.00
11 190372 R AL : 220MM Turning Lever 2 450
12 02030163 Jila T Cardan joint 1 20.00
13 02030056 J7lA#E (300) Steering Wheel 1 16.67
14 02040047 B HC L HE 4H A4 Front Wheel Hub ASSY 2 30.00
15 02010331 v akd Screened Pipe 1 3.00
16 02040163 B (V250 E3hHER530-12) V250 Drive Sprocket 1 6.00
17 02010828 v250 F B BEFE [ 5 Fr V250 Locking Plate 1 1.00
18 10040066 TS A% JE 7% sensor 1 1.00
19 12060019 M10%1. 255 B Bk 3L /{3 Ball Joint RH thread 2 5.00
20

21 12030023 Bl 76203 Bearing 6203 2 3.00
22 12030014 Bl 6204 Bearing 6204 2 3.50
23 02030268 bk Gireksk) Steering rod with 1 ball Joint 2 7.50
24 14010016 OB Wheel Hub 2 12.50

J5%l Rear Axle

)

i

dJlo

b X B

R X & R

% 19 W




NO Code name Chinese Description Qty $
1 02040048 Ja il Rear axle 1 46.00
2 02040038 B (P 4%530-31) Chain plate (530-31) 1 8.00
3 04020009 (J5) RER#220*58 Rear brake disc(220*58) 10.40
4 M8*30 VAV Rr AL Y Hexagon bolt with flange (M8*30) 0.50
5 M8*1.25 ﬁ% /féﬁ ﬁ I’E)‘ﬁiﬁ% Hexagon locking-nuts with flange (M8*1.25) 0.50
6 02040009 Tl AR AR 2B 55 Dust cap for the bearing pedestal | 2 2.00
7 02040051 Zogh A R 2H A Bearing pedestal 2 6.00
8 12030016 17K 6206 Bearing6206 2 3.00
9 02010240 TG e Magnetic steel seat 4 1.00
10 M8*25 VAV Rr AL Y Hexagon bolt with flange M8*25 0.50
11 M8*40 VAV Rr AL Y Hexagon bolt with flange M8*40 0.50
12 10990004 AN Magnetic steel 4 1.00
13 02040105 JEEBRE CHAE) Rear hub seat 2 12.50
14 12040014 M 50X 34X 7T 0il Seal $50X ¢34X7 2 1.00
15 12040015 i ¢42X $30X7 0il Seal $42X $30X7 2 1.00
16 02040008 Tl K R Bearing Seat 2 4.67
17 02040198 b A RE 5 20 25 dH A Bearing Seat Dust Cover 2 3.00
18 02040159 i 26530 Chain 530 1 11.40
19 02040160 530%E 2k 2k Master Link 530 1 0.50
20 02011053 Wiy Bowl Gasket 2 0.50
ARER, ZSGESR. SRS Seat, Air Filter
14
d H = F X &M E = BN
NO Code name Chinese Description Qty $
1 12050014 A R#10 Circlip 10 1 0.50
2 12050015 HHREL12 Circlip 12 1 0.50
3 01040012 TUEAE Aiir Filter 1 10.00
4 01990001 CRANREEE Twice Adding Air Instrument | 1 6.00
5 06030002 5 4.5X8.5 QOil Pipe 4.5X8.5 15 0.10

5% 20 T




6 190098 JEG Filter Element 1 2.00
7 12010007 T 928.5 Pipeline clip 8.5 9 0.20
8 07020079 RN TEhi 58 Brake tension spring 1 1.00
9 07020078 T THIE Accelerator torsional spring 1 1.00
10 01050032-1 XP EbiE S Muffler 1 35.00
10. 1 01050032-2 VH A AR Exhaust pipe 1 6.00
11 05020010 ZAa Cir I8 Safety belt 2 24.30
12 03030229 BEE Chain guard 1 4.00
13 05010037 Ap R Seat 2 36.25
14 12010020 A 210 Pipeline clip 10 1 0.30
15 06020015 4IRS FE38 Rubber cover 38 4 1.00
16 06990001 kLR Second Filter 1 0.80
17 06990075 e P ER Sk Shift lever ball 1 6.67
18 12020004 PR IRE 242 3%M10 | Rubber dust cover of the rocker | 8 0.70
19 12020003-XP Unae) RiEbih i Dust Cover (ABS) 4 3.00
20 12020002-XP REPiAE (48 Dust cover of the hub(48) 4 1.00
21 07020102 VDGR A Tension spring 2 1.00
22 01990024 HEA Gasket for the exhaust pipe 1 0.50
23 07020007 FNEFFohi 5 Brake switch spring 1 0.50
24 06020025 AL EFE IR Rubber for Seat 4 0.70

B2, KTE., B4 Electrical Components, Lights, Wire

)

\
.
y

11
10 .f
(
-
e
i é‘"
5 :
6 3

Fr = B XX E R R X BW = BN

NO Code name Chinese Description Qty| ¥ $

1 10050037 e Instrument 1 27.50
2 08010047 HpL 25 28 Main Cable 1 30.75
3 10070001 @YD 128/DJ70 Horn DJ128/DJ70 1 2.00
4 10080018 =Rk Lock 1 7.50
5 01020041 CM63214% Hi 23 CM6321 Relay 1 4.00
6 01020021 2k B 2% Relay 1 2.10

%21 0




7 01020016 Pk R Igniter 1 2.10
8 01020022 a R Ignition Coil 1 2.00
9 01020017 ki Sliikins Rectifier 1 5.00
10 10060013 PaRlE Fuel pump 1 19.50
11 08010052 | 25 Vice-cable 1 9.50
12 09010061 KAT CEWRETD LED Decorative light 3 20.00
13 10010081 i) W\ FF- & Horn Switch 1 1.00
14 10010082 AR <& Blank switch cover 4 1.00
15 09010077 A LEDRT K] 44 LED Headlight Right 1 26.67
16 09010076 ALEDRT KAT A2 LED Headlight Left 1 26.67
17 10010035 METFR Srid) Brake switch 1 1.00
18 10040026 ZE TH AL A% Mileage sensor 1 8.00
19 10990020 o JH 7 EE YR Cigar lighter 1 5.00
20 09030034 R () Rear light (Left) 1 16.25
21 09030035 R ChHD Rear light (Right) 1 16.25
22 10010083 FAR T3 Blank switch cover 2 1.00
23 10010080 KT TR Headlight Switch 1 1.00
24 09040011 LEDRI AL B AT 4 LED Position Light Right 1 10.00
25 09040010 LEDRIAL & AT A LED Position Light Left 1 10.00
7ZZZ1 Body Covering
Fl # = X & W % X B W wE[ B
NO Code name Chinese Description Q'ty $
1 03030430 2016 2K B AR Front panel 1 26.67
2 03030423 ISR T R Air inlet 1 4.00
3 03010277 g AL Engine cover 1 75.00
4 03030418 e Meter housing 1 6.00

%022 0




5 03030630 JEN AR Upper round of footrest 1 18.80
6 03030428 JIESUE WD) Left side(lengthen) 1 20.80
7 03030429 IEsSUE W C D) Right side(lengthen) 1 20.80
8 03030426 JETEE AR Footrest 1 40.00
9 03030421 K ERAR Connecting plate(lengthen) 1 10.40
10 03030631 V=LA Gear plate 1 16.67
11 03030632 B Backboard 1 14.58
12 03030419 IR A Hanger of luggage case 8 0.30
13 03010275 ke () Rear car wheel trims L. 1 19.80
14 03010276 JakelE ) Rear car wheel trims R. 1 19.80
15 03030427 IE L Rear luggage case 1 47.50
16 03030634 Ja AL Rear guard 1 30.00
17 03030417 JEMR Baseplate 1 6.67
18 15010044 AR IEREA (KO Expansion anchor bolt 22 0.10
19 03030422 G300 & G300 Net Cover 1 5.00
B#/2k5R Cabel, Cavans Mesh
Fr H = F X &M R X BW = BN
NO Code name Chinese Description Q'ty $
1 08020139 b kRS Shift cable 1 5.40
2 08020140 RS hr 2k Reverse cable 1 5.40
3 08020142 FRI 2k Hand Brake Cable 1 6.25
4 08020141 THITIZR Throttle Cable 1 5.40
5 10990019 I (DTX9-BS) Battery (DTX9-BS) 1 21.50
6 06990062 HJEFL Y Battery strap 1 1.00
7 10020009 e (XL-39) L. Handlebar grip (XL-39) 2 1.00
8 03990059 THAIIN A Top Roof Canvas 1 18.75
9 03990048/49 NI A BEA ) A Side Decorative mesh (Small) 1 5.80

5% 23 0




10 03990046/47 K E A R A P A Side Decorative mesh (Big) 1 8.50
11 02010843 [ EE (PRAHZ) Fixing sleeve 1 1.00
12 02010844 P R HEFT Cable pushrod 1 1.00
13 07020088 EORS RN Cable spring 1 0.50
14 08020169 FRAN i 2%, Limiting cable 1 4.50
15 06020094 FEL LR e 3 Battery rubber washer 3 0.20
16 12990022 TEFF Flag rod 1 1.70
17 06020099 TEAF IR E Flag rod rubber washer 1 0.30
18 06990073 MEAETE el Screw driver 1 1.50
#®ha, $ME Wheel and Tire
1

Fr = B XX E R R X BW W= BN
NO Code name Chinese Description Q'ty $

1 06010007 B HE21%7-10 Tyre 21*7-10 2 26.25
2 02040208 BB 10%5. 5 Steel Rim 10*5.5 (optional) 2 17.50
3 06010008 ¥ H522%10-10 Tyre 22*10-10 2 28.75
4 02040209 M FE 10%8. 0 Steel Rim 10*8.0 (optional) 2 19.20
5 02040158 = EREE10%8.0 | Alloy Rim 10*8.0 (optional) 2 31.50
6 02040157 = ERE10%5.5 | Alloy Rim 10*5.5 (optional) 2 30.00

%24




RR S Bk Disc Brake ASSY

F H = XX F R E HE B4y

NO Code name Chinese Description Q'ty $

A 04010077 T AR R, Disc Brake Assy 1 61.00
1 190190 XA B IR Master Cylinder 1 29.20
2 190018 [ JAG A %2 Left Brake caliper 1 16.00
3 190019 [ 9NAGA = Right Brake caliper 1 16.00
4 190020 05H LR Machnism Caliper 1 20.00
5 A HIZME  760mm Front Brake Line(L.) 1 7.00
6 190392 B HIEIHEE 740mm Front Brake Line(R.) 1 7.00
7 190393 Ja I EhimE 1550mm Rear Brake Line 1 8.50
8 190369 FZETHAF Brake Mandril 2 1.00
9 02010755 il A0 2 [ 8 Fixed plate of brake pump 1 1.00
10 04020011 (R BEAIAL128 Front Brake Disc 128mm 2 6.00

5% 025 I




11 12990004 TR 2 e Thread Clip 6 1.00
12 190009 F18ABEE Fy Brake Pad F18A 245} 4.00
13 190010 FO35 B84 Brake Pad F035 14} 4.00
190390 TR [#] 7 JH Knock Pin Seating 1 2.00
FEZET E/KT:8 Tool Kit, Bulbs
A 1 5 §
K /
|‘ /
/
= i
[ <A
9,
Fr = F X &M E R W= BN
NO Code name Chinese Description Q'ty $
A BE4 T H Tools 1 5. 20
1 16010005 FEHF12-14 Open Spanner(12-14) 1 1.60
2 16010004 H O F-8-10 Open Spanner(8-10) 1 1.15
3 16010006 WK E 22 T] Dual-Purpose Screwdriver 1 0.80
4 16010007 KA FEETES=16 Spark Plug Box Spanner(S=16) 1 0.36
5 16010002 N 7S F R TF-6mm Socket Head Screw Wrench(6mm) 1 0.27
6 16010001 N 7S F R TF-5mm Socket Head Screw Wrench(5mm) 1 0.20
7 00608013 AT L) Turn light bulb 4 1.00
8 00608009 AZEST L EATIE Brake light bulb 2 1.00
9 12040013 45 1 rubber 1 0.10

526 T




27T W




DF200GKV-NZE/4: H 3% B it

DF200GKV-N PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the
illustration you will find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.




